
Controlling
Environmental
Pollution

P. Aarne Vesilind and Thomas D. DiStefano

An Introduction to the 
Technologies, History, and Ethics

Bucknell University



noitulloP latnemnorivnE gnillortnoC

hcetSED .cnI ,snoit ac il buP 
teertS ekuD htroN 934

.A.S.U 20671 ain av lys nneP ,ret sac naL

 thgir ypoC ©  yb 6002 hcetSED .cnI ,snoit ac il buP 
devres er sthgir llA

a ni derots ,decud orp er eb yam noit ac il bup siht fo trap oN
 ,snaem yna yb ro mrof yna ni ,det tim snart ro ,met sys laveirt er
 ,esiw re hto ro ,gni droc er ,gni ypoc ot ohp ,lac i nahc em ,cinort cele

.rehsil bup eht fo nois sim rep net tirw roirp eht tuo htiw

aci remA fo setatS detinU eht ni detnirP
3 4    5 6 7 8 9 01
[...]
the calm that follows a hurricane become the peace we have in our hearts because we have
done Your work, and have done it well. Amen.

403



ALBERT SCHWEITZER

Albert Schweitzer was born in Alsace, and
following in the footsteps of his father and
grandfather, entered into theological studies in
1893 at the University of Strasbourg where he
obtained a doctorate in philosophy in 1899,
with a dissertation on religious philosophy. He
began preaching at St. Nicholas Church in
Strasbourg in 1899 and served in various high
ranking administrative posts. In 1906 he
published The Quest of the Historical Jesus, a
book on which much of his fame as a
theological scholar rests.

Schweitzer had a parallel career as an organist. He had begun his studies in music
at an early age and performed in his father’s church when he was nine years old. He
eventually became an internationally known interpreter of the organ works of
Johann Sebastian Bach. From his professional engagements he earned funds for his
education, particularly his later medical schooling.

He decided to embark on a third career, as a physician, and to go to Africa as a
medical missionary. After obtaining his MD at Strasbourg in 1913 he founded his
hospital at Lambaréné in French Equatorial Africa. In 1917, however, the war
intervened and he and his wife spent 1917 in a French internment camp as prisoners
of war. Returning to Europe after the war, Schweitzer spent the next six years
preaching in his old church, and giving lectures and concerts to raise money for the
hospital.

Schweitzer returned to Lambaréné in 1924 and except for relatively short
periods of time, spent the remainder of his life there. With the funds earned from his
own royalties and personal appearance fees and with those donated from all parts of
the world, he expanded the hospital to seventy buildings which by the early 1960’s
could take care of over 500 patients in residence at any one time.

On one of his trips up the Congo to his hospital Schweitzer saw a group of
hippopotamuses along the shore, and had a sudden inspiration for a new
philosophical concept that he called “reverence for life” which has had wide
influence in Western environmental thought.

He was awarded the Nobel Peace Prize in 1953.

404



Appendix

405

Mutiply by to obtain

acres 0.404 ha
acres 43,560 ft2

acres 4047 m2

acres 4840 yd2

acre ft 1233 m3

atmospheres 14.7 lb/in2

atmospheres 29.95 in mercury
atmospheres 33.9 ft of water
atmospheres 10,330 kg/m2

Btu 252 cal
Btu 1.053 kJ
Btu 1,053 J
Btu/ft3 8,905 cal/m3

Btu/lb 2.32 kJ/kg
Btu/lb 0.555 cal/g
Btu/s 1.05 kW
Btu/ton 278 cal/tonne
Btu/ton 0.00116 kJ/kg

calories 4.18 J
calories 0.0039 Btu
calories/g 1.80 Btu/lb
calories/m3 0.000112 Btu/ft3

calories/tonne 0.00360 Btu/ton
centimeters 0.393 in
cubic ft 1728 in3

cubic ft 7.48 gal
cubic ft 0.0283 m3

cubic ft 28.3 L
cubic ft/lb 0.0623 m3/kg
cubic ft/s 0.646 million gal/day



Appendix406

Mutiply by to obtain

cubic ft/s 0.0283 m3/s
cubic ft/s 449 gal/min
cubic ft of water 61.7 lb
cubic in of water 0.0361 lb
cubic m 35.3 ft3

cubic m 264 gal
cubic m 1.31 yd3

cubic m/day 264 gal/day
cubic m/hr 4.4 gal/min
cubic m/hr 0.00638 million gal/day
cubic m/s 1 cumec
cubic m/s 35.31 ft3/s
cubic m/s 15,850 gal/min
cubic m/s 22.8 mil gal/day
cumec 1 m3/s
cubic yards 0.765 m3

cubic yards 202 gal
C-ration 100 rations

decacards 52 cards

feet 0.305 m
feet/min 0.00508 m/s
feet/s 0.305 m/s
feet/s 720 in/min
fish 10-6 microfiche
foot lb (force) 1.357 J
foot lb (force) 1.357 Nm

gallon of water 8.34 lb
gallons 0.00378 m3

gallons 3.78 L
gallons/day 43.8 ¥ 10-6 L/s
gallons/day/ft2 0.0407 m3/day/m2

gallons/min 0.00223 ft3/s
gallons/min 0.0631 L/s
gallons/min 0.227 m3/hr
gallons/min 6.31 ¥ 10-5 m3/s
gallons/min/ft2 2.42 m3/hr/m2

gallons of water 8.34 lb water
grams 0.0022 lb
grams/cm3 1,000 kg/m3

hectares 2.47 acre
hectares 1.076 ¥ 105 ft2

horsepower 0.745 kW
horsepower 33,000 ft lb/min

inches 2.54 cm
inches/min 0.043 cm/s
inches of mercury 0.49 lb/in2



Mutiply by to obtain

inches of mercury 0.0038 N/m2

inches of water 249 N/m2

joules 0.239 cal
joules 9.48 ¥ 10-4 Bru
joules 0.738 ft lb
joules 2.78 ¥ 10-7 kWh
joules 1 Nm
joules/g 0.430 Btu/lb
joules/g 1 W

kilocalories 3.968 Btu
kilocalories/kg 1.80 Btu/lb
kilograms 2.20 lb
kilograms 0.0011 tons
kilograms/ha 0.893 lb/acre
kilograms/hr 2.2 lb/hr
kilograms/m3 0.0624 lb/ft3

kilograms/m3 1.68 lb/yd3

kilograms/m3 1.69 lb/yd3

kilograms/tonne 2.0 lb/ton
kilojules 9.49 Btu
kilojules/kg 0.431 Btu/lb
kilometers 0.622 mile
kilometer/hr 0.622 miles/hr
kilowatts 1.341 horsepower
kilowatt-hr 3600 kJ
kilowatt-hr 3.410 Btu

liters 0.0353 ft3

liters 0.264 gal
liters/s 15.8 gal/min
liters/s 0.0228 million gal/day

meters 3.28 ft
meters 1.094 yd
meters/s 3.28 ft/s
meters/s 196.8 ft/min
microscope 10-6 mouthwash
miles 1.61 km
miles/hr 0.447 m/s
miles/hr 88 ft/min
miles/hr 1.609 km/hr
milligrams/L 0.001 kg/m3

million gal 3,785 m3

million gal/day 43.8 L/s
million gal/day 3785 m3/day
million gal/day 157 m3/hr
million gal/day 0.0438 m3/s
million gal/day 0.0438 m3/s
million gal/day 1.547 ft3/s
million gal/day 694 gal/min

Appendix 407



Mutiply by to obtain

newtons 0.225 lb (force)
newtons/m2 2.94 ¥ 10-4 in mercury
newtons/m2 1.4 ¥ 10-4 lb/in2

newtons/m2 10 poise
newton m 1 J

pounds (mass) 0.454 kg
pounds (mass) 454 g
pounds (mass)/acre 1.12 kg/ha
pounds (mass)/ft3 16.04 kg/m3

pounds (mass)/ton 0.50 kg/tonne
pounds (mass/yd3 0.593 kg/m3

pounds (force) 4.45 N
pounds (force)/in2 0.068 atmospheres
pounds (force)/in2 2.04 in of mercury
pounds (force)/in2 6895 N/m2

pounds (force)/in2 6.89 kPa
pound cake 454 Graham crackers
pounds of water 0.01602 ft3 ft3

pounds of water 27.68 in3

pounds of water 0.1198 gal

square ft 0.0929 m2

square m 10.74 ft2

square m 1.196 yd2

square m 2.471 ¥ 10-4 acres
square miles 2.59 km2

tons (2000 lb) 0.907 tonnes (1000 kg)
tons 907 kg
tons/acre 2.24 tonnes/ha
tonnes (1000 kg) 1.10 ton (2000 lb)
tonnes/ha 0.446 tons/acre
two kilomockingbirds 2000 mockingbird

watts 1 J/s

yard 0.914 m

Appendix408



Index

accelerated eutrophication, 103
Acceptable Daily Intake (ADI), 251
acid formers, in digestion, 203
acid mine drainage, 86, 88
acid rain, 369

effect on lakes, 371, 372
activated carbon adsorption, 198
activated sludge system, 190, 195
adiabatic lapse rate, 321
administered dose, 250
adsorption, on granular activated carbon, 265
aeration, 190, 193
aerobic decomposition, 92
aerobic digestion, 203
agenda 21, 12
air, clean, 319
air to fuel ratio, 360
air pollution

health effects, 335
control, 345

air strippers, 262, 264
Albania, 118
algae, 99
Allegheny River, 70
Altona, Germany, 148
alveoli, 337
ammonia nitrogen, measurement of, 180
amoebiasis, 128
amoebic dysentery, 128
amplitude, of sound, 386
anaerobic decomposition, 92
anaerobic digestion, 203
animal models, 45
anoxic conditions, 199
anthropocentric ethics, 30
aquatic ecology, 90
Arden, Edward, 195

asbestos, 28, 29
assessment, as part of an EIS, 55
Athens, Greece, 285, 338
atomic adsorption spectrophotometer (AA),

182
audiogram, 391
audiometer, 391
auditory nerves, 393
automobile as a source of pollution, 14
average daily intake, 257
A-weighed scale in sound measurement, 391

backwashing, 147
bacillary dysentery, 127
bag filters, 348
Baltic Sea, 118
barrier systems for hazardous waste, 261, 277
belt filters, 205
benefit/cost analysis, 49
Bethlehem, PA, 116
Bhopal, India, 50
biochemical oxygen demand (BOD), 171, 189,

198
biological sludge, 201
bioremediation, 267
biosolids, 207
biotic potential, 4
birth rate, 7
black box, 67
Black Death, 285
blowout, 119
blue baby disease, 88
Boston, MA, 196, 335
bottled water, 158
bridging, 140
Brundland Commission, 12
bulking sludge, 194

409



color, in water, 126
Colorado River, 202, 211
column tests, for granular activated carbon,

266
comet, 394
combining flow streams, 69
common law, 19
Commoner, Barry, 5
communism, 16
completely mixed flow reactors, 73
composite sample, 170
Comprehensive Environmental Response,

Compensation, and Liability Act
(CERCLA), 227, 230, 233

cone of depression, 85
concentration, 61
coning plume, 323
consumers, 90
consumption overpopulation, 13
continuity equation, 66, 144
controlling pollution, 14
Council on Environmental Quality, 53
criteria documents, 364
criteria pollutants, 364
critical settling velocity, 144
Cryptosporidium, 127, 148, 150, 158
cryptosporiosis, 128, 148
cyclones, 346

Dayton, OH, 387
DDT, 94, 133
death rate, 7
decibel, 388
decomposers, 90
Deer Island Wastewater Treatment Plant, 196
density, 61
denitrification, 199
dense non-aquious phase liquids (DNAPL),

260
Denver, CO, 3368
deoxygenation, 104
derived-from hazardous waste, 229
Dibdin, William, 192
diffused aeration, 194
diffusers, in aeration, 193
diffusion, 348
digestion, of sludge, 203
dioxin, 227
discharge standards, 214
design noise levels for highways, 399
dissolved oxygen (measurement of), 170
dissolved oxygen probe, 171
dissolved oxygen sag curve, 105
dissolved solids, 179

bubbler, 331
Bush, George (the first), 196

Cabrillo, Juan Rodriquez, 369
Cam, River, 110
Canada, 197, 373
Canton, NC, 218
Cape Fear River, 302
capillary water, 83
carbonaceous BOD,176
carbon dioxide

control of, 358
greenhouse gas, 381

carbon monoxide, health effect of, 339, 341
carboxyhemoglobin (COHb), 339
carcinogens,250
caribou, on St. Matthews Island, 6
carrying capacity, 6
Carson, Rachel, 4
catalytic converter, 361
catchment area, 112
Cayuga River, 21
central wastewater treatment, 183
centrifuges, 205
Chadsey, Mildred, 288
Chadwick, Edwin, 46, 166
Chapel Hill, NC, 27
charge neutralization, 138
Charleston, WV, 285
chemical oxygen demand (COD), 177
Chicago, IL, 24, 111, 187, 248, 286
Chicago River, 187
China, 16
chloracne, 48
chlorine, 150, 197, 330
chlorofluorocarbons (CFC), 374, 377, 381
cholera, 46, 129, 152
chromium waste, 258
cilia, 337
clarifiers, 188
Clean Air Act, 237, 312, 362
Clean Water Act, 24, 196, 211
Cleveland, OH, 21, 288
coagulation, 138
cochlea, 393
code, in recycling, 292
coffee cup debate, 291
Coleridge, Samuel Taylor, 108
coliform standard, 129, 133, 136, 214
coliform test, 129
collecting sewers, 166
collection of wastewater, 163, 164
colloidal particles, 126
Cologne (Köln), Germany, 108

Index410



extended aeration, 193
extensionist ethics, 31
Exxon Valdez, 97

fabric filters, 348
facultative organisms, 93
Fairley, Tom, 403
fall turnover, 100
Fair, Gordon Maskew, 204
fanning plume, 323
Farr, William, 46
filter, 146
filtrate, 149
final clarifiers, 190
fire plug, 116
first-use principle, 210
Fitchburg, MA, 109
five day BOD test, 172
fixed solids, 179
flat response, 391
flocculation, 138, 141
flocs, 138, 140
flow rate, 65
flow-weighed composite sample, 170
flue gas desulfurization, 356
flue gases, 355
fluoridation, 152
fluoride, 153, 334, 339
fluorosis, 339
food chain, 93
food/microorganism ratio, 191, 195
food web, 93
force main (sewer), 166
forcing function of greenhouse gases, 381
formaldehyde, health effects of, 341
Fowler, Gilbert, 195
frequency, of sound, 385
frequency analysis, 58, 112, 114, 117
Fuller, George W., 185, 217
fumigation plume, 323

Gaia hypothesis, 382
Garrison, MT, 339
gas chromatography (GC), 182
gas collection, from landfills, 303
gaseous air pollutants, 328

control of, 355
measurement of, 329

gasoline-fueled internal combustion engine,
359

Giardia lamblia, 127, 150, 158
giardiasis, 128
Gibraltar, 83
global warming, 378

destruction removal efficiency, for hazardous
waste, 230

detention time, 66
detritus, 90
dioxin, 48, 49
disinfection, 150, 197
Dixon, Samuel G., 217
Donora, PA, 326, 335
dose-response, 250, 336
doubling time, 7
Douglas, Justice William O., 22
drain field, 208
Drake Chemical Company, 279
Drawdown, 85
drinking water standards, 133, 212
dry adiabatic lapse rate, 321
dry scrubbing, 356
dry weather flow, 164
Dukakis, Michael, 196
dump, 299
Durham, NC, 311

ear, 393
ear drum, 393
Eastern Europe, 118
Earth Summit, 12
E. coli, 157, 127, 131, 158
ecosystems, 93
effluent, 67
effluent standards, 212
electrostatic precipitators (ESP), 352, 356
Ellen Swallow Richards, 137
Emerson, Ralph Waldo, 3
emigration, 8
end-of-pipe solutions, 14
energy conversion, from solid waste, 304
energy flow in an ecosystem, 91
energy resources, 13
Entamoeba histolytica, 127
environmental ethics, 30
environmental impact analysis, 52
environmental impact statement, 54
environmental noise, 395
environmental resistance, 6
epidemiology, 45
epilimnion, 100
Ehrlich, Paul, 5, 18
Estonia, 118
ethics, 25
eutrification, 101
evaluation, as part of an EIS, 57
evaporation, 82
evapotranspiration, 82
exponential growth, 4

Index 411



Gorsuch, Ann, 53
grab sample, 170
gravity water, 83
gray water, 208
granular activated carbon (GAC), 265
granular activated carbon columns, 267
green engineering, 313
greenhouse gases, 379
grit chambers, 186
groundwater, 83
growth rate, humans, 7

Haagen-Smit, Arie, 368, 370
Hamburg, Germany, 148
Hamilton, Alice, 248
hard water, 86
Hardin, Garrett, 11
hazard index, 257
Hazardous and Solid Waste Amendments

(HSWA), 232
hazardous chemicals, 234
hazardous waste, 225
hazardous waste management, 255
hazardous waste classification, 229
hazardous waste laws, 225
Hazen, Allen, 185, 217
heavy metals, measurement of, 181
Henry’s Law, 246, 264
hepatitis, 156
Hertz, Heinrich, 385
high-performance liquid chromatography

(HPLC), 182
high-volume sampler (hi-vol), 325
Holy Cross College hepatitis outbreak, 156
Homeostasis, 93
Hopewell, VA, 228
horses, collecting solid waste, 286
Houston, TX, 368
Houston Ship Canal, 21
Houston, TX, 21
Hudson River, 241
Hungary, 118
hybrid cars, 362
hydrogen acceptor,93
hydrograph, 112, 210
hydrologic cycle, 81
hydrogen sulfide in manholes, 169
hydroscopic moisture, 83
hypolimnion, 100

ideal settling tank, 143
Imhoff, Karl, 204
Imhoff tank, 204
immigration, 8

impaction, 348
incineration, of solid waste, 277, 304, 311, 356
incremental risk, 251
indoor air quality, 340
inductively coupled plasma, 182
infiltration, 164
inflow (to sewers), 165
influent, 67
information analysis, 57
injection well, 85
in-situ bioremediation, 273
in-situ treatment, 273
instrumental values, 30
integrated solid waste management, 287
interception, 348
intake dose, 250
internal combustion engine, 14
intentional liability, 19
intercepting sewers, 166
interceptors (sewers), 166
intrinsic values, 31
inventory, as part of an EIS, 55
inversion, 322, 326, 334
involuntary risk, 49
Iron Mountain Mine, CA, 88
isotherm, 266

James River, 228
Jefferson, Thomas, 286
Jersey City, NJ, 258
Johns Manville, 28

Keep America Beautiful, 308
kelp, 95
Kepone, 228
Kenilworth Dump, 312
Kermit, The Frog, 315
Kjeldahl nitrogen, 180
Kokomo, IN, 396

Lake ecosystems, 99
Lake Washington, 102
landfills, hazardous waste, 280
landfills, solid waste, 299
Laporte, IN, 328
lapse rates, 321
Latvia, 118
Lawrence Experiment Station, 185, 192, 195,

213
laws and regulations, 19, 208, 225, 232, 233,

309, 311
leachate, 302
leaking underground storage tanks (LUST),

233

Index412



Mineralization, 267
mixed liquor, 191
mixed liquor suspended solids, 191
mixing multiple materials in a flow stream, 70
Mobro, the garbage barge, 306
Molina, Mario, 377
Montreal Protocol, 378
moral agent, 26
moral community, 35
most probable number (MPN), 130
methyl (tertiary) butyl ether (MTBE), 237
Monongahela River, 70, 326
moving sources of air pollution, 359
Muir, John, 3, 38
municipal housekeeping, 288
municipal solid waste, 285
Muskie, Edmund, 211

Nashville, TN, 356
nanofiltration, 150
Nashua River, 109
National Ambient Air Quality Standards

(NAAQS), 362, 364
National Environmental Policy Act, 52
National Pollution Discharge Elimination

System (NPDES), 214
National Priorities List (for hazardous waste),

232, 239
negligence, 20
nephelometric turbidity units (NTU), 126
New York, NY, 18, 29, 286, 330, 397
Niagra Falls, NY, 226
niche, 93
nitrification, 199
nitrobacter, 199
nitrogen oxides

control of, 357
health effects of, 341

nitrogen
measurement of, 180
removal of, 199

nitrogenous BOD, 176
nitrosomonas, 199
nitrous oxide, greenhouse gas, 381